

TEST REPORT

Test Report # 21W-004532 Date of Report Issue: April 19, 2021
Date of Sample Received: April 8, 2021 Pages: Page 1 of 5

CLIENT INFORMATION:

Company: Spector & Co.
Address: -



SAMPLE INFORMATION:

Description: Cooler Backpack
Assortment: -
Model/style No.: -
PO No.: -
SKU No.: -
Item No./Item Name: N20-000122
Factory/Supplier: USB059
Country of Origin: China
Country of Distribution: United States, Canada
Testing Period: 04/09/2021-04/19/2021

OVERALL RESULT:

INFORMATION ONLY

Please refer to the following pages for test result summary and appropriate notes.

QIMA (HANGZHOU) TESTING CO., LTD.

Ada Guo

Ada Guo
Assist Physical Laboratory Manager



QIMA (HANGZHOU) TESTING CO., LTD. ♦ 4-5/F A2 BLDG NO. 1213 HUOJU SOUTH ROAD PUYAN STREET BINJIANG DISTRICT HANGZHOU CHINA

♦ Email: Labtesting@qima.com ♦ Tel: (86) 571 8999 7158.

Test(s) marked with 'φ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein.

If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
Information only	Client's Requirement for Cold Retention Test



DETAILED RESULTS:

Client's Requirement for Cold Retention Test

Test Item	Test Method	Conclusion
Cold Retention Test	Fill half of capacity of cooler bag with ice cube and water, close to Zero temperature. Insert the thermocouple into the mid of water, close the bag and record the time from zero temperature to room temperature.	Information Only: The time from 0 °C to room temperature 20.8 °C is 56.5 hours.



SAMPLE PHOTO:



SAMPLE PHOTO:



-End Report-

